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7.000 GHz 9,000 GHz 1.000 MHz 8.83670 GHz -35.48 dBm -22.48 db 7.000 GHz 9,000 GHz 1.000 MHz 8.90327 GHz -35.49 dBm -22,49 d&
{ 1 J L] ( )it J o

LTE Band

12 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum Spec
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PAR
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
ey L _ . —— b oy
40 dem - 40 dBrm -
50 B e 50 degy r
-60 dBr -60 dBm
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6E87.19640 MHz -50.99 dBm -37.99 dB 30.000 MHz 690.000 MHz 100.000 kHz 646.29685 MHz -51,19 dBm -38.19 dB
725,000 MHz 1,000 GHz 100.000 kHz 890.52198 MHz -50,55 dBm -37.55 dB 725,000 MHz 1,000 GHz 100.000 kHz 918.81868 MHz -50.72 dBm -37.72 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96426 GHz -38.23 dBm -25.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97876 GHz -38.46 dBm -25.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -33.86 dBm -20.86 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -33,97 dém -20.97 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90027 GHz -35.50 dBm -22.50 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55611 GHz -35.44 dBm -22.44 dB
— —
o [
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2025-01C

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS
-10 4 -10 dEHE—
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
B S .y P -
—r i 40 dBm -
-0 dB Dy, I
-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 679.61019 MHz -51.25 dBm -38.25 dB 30.000 MHz 690.000 MHz 100.000 kHz 675.32234 MHz -51.08 dém -38.08 d&
725,000 MHz 1,000 GHz 100.000 kHz 993.54396 MHz -50.58 dBm -37.58 dB 725,000 MHz 1,000 GHz 100.000 kHz BE7.55435 MHz -50.48 dBm -37.48 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99175 GHz -38.53 dBm -25.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95476 GHz -38.59 dBm -25.59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -33.81 dBm -20.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -33,82 dém -20.82 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90127 GHz -35.38 dBm -22,38 db 7.000 GHz 9,000 GHz 1.000 MHz 8.005877 GHz -35,57 deém -22.57 di
L ] L] ) A
Date 19:43:56 19:43:14

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum - Spec I:Iv?
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit fthnrk PAR
Ine SPURIOUS LINE ABS e LPURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBr -20 dBm
-30 dBm -30 dBm
- i ~~ _ P S ey
40 dBm— - 40 dBm -
-50 d J
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 645.30735 MHz -51.17 dBm -38.17 dB 30.000 MHz 690.000 MHz 100.000 kHz 640.35982 MHz -51,10 dBm -38.10 dB
725,000 MHz 1,000 GHz 100.000 kHz 929.80769 MHz -50.67 dBm -37.67 dB 725,000 MHz 1,000 GHz 100.000 kHz 848.48901 MHz -50,75 dBm -37.75 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.82425 GHz -38.54 dBm -25.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.83079 GHz -38.52 dBm -25.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -33.81 dBm -20.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -33.893 dBém -20.83 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.58011 GHz -35.52 dBm -22.52 db 7.000 GHz 9,000 GHz 1.000 MHz 8.90727 GHz -35.51 dBm -22.51 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2025-01C

LTE Band 12 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectr

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Swesp

Spec

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14.00 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
e SPURIOUS LINE_ABS PAES e $PURIOUS LINE_ABS
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-20 der -20 dBm
-30 dBm -30 dBm
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40 dBm— e 40 dBm - -
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-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 684.22789 MHz -51.19 dBm -38.19 dB 30.000 MHz 690.000 MHz 100.000 kHz 6B85.21739 MHz -51.09 dém -38.09 d&
725,000 MHz 1,000 GHz 100.000 kHz 849.86264 MHz -50.54 dBm -37.54 dB 725,000 MHz 1,000 GHz 100.000 kHz 924.03846 MHz -50.58 dBm -37.58 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85426 GHz -38.48 dBm -25.48 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.86078 GHz -38.40 dBm -25.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96325 GHz -33.87 dBm -20.87 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98025 GHz -33.47 dBm -20.47 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54711 GHz -35.57 dBm -22,57 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89328 GHz -35.53 dBm -22.53 dB
L ] L] ) A
Date 110:32
Spectrum - Spec I:Iv?
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
i fr‘hrrk Limit fthnrk PAR
SPURIOUS LINE ABS -10 ddRp—$PURIOUS LINE ABS
5_LINE_ABS_ B LINE_ABS_
-20 dBm
-30 dBm
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- e, 40 dBm -
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-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 670.70465 MHz -51.05 dBm -38.05 dB 30.000 MHz 690.000 MHz 100.000 kHz 6E87.85607 MHz -51.07 dém -38.07 d&
725,000 MHz 1,000 GHz 100.000 kHz 850.13736 MHz -50.74 dBm -37.74 dB 725,000 MHz 1,000 GHz 100.000 kHz 892.71978 MHz -50.66 dBm -37.66 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84579 GHz -38.57 dBm -25.57 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.83479 GHz -38.44 dBm -25.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -34.00 dBm -21.00 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97775 GHz -33.84 dBm -20.84 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90927 GHz -35.53 dBm -22.53 db 7.000 GHz 9,000 GHz 1.000 MHz 8.89378 GHz -35,55 dBm -22.55 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2025-01C

LTE Band 12 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB

Mode Auto Swesp

Spec

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14.00 dg Mode Auto Swesp

(@1 Avgpwr
PABS Limit ¢heck
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-20 dBm -20 dBm
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-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | Range Up RBW Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency Pawer Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 680.59970 MHz -51.21 dBm -38.21 dB 30.000 MHz 690.000 MHz 100.000 kHz 669.05547 MHz -51.05 dBm -38.05 dB
725,000 MHz 1,000 GHz 100.000 kHz 817.71978 MHz =-50.71 dBm -37.71 dB 725,000 MHz 1,000 GHz 100.000 kHz 871.29121 MHz -50.58 dBm -37.58 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84979 GHz -38.51 dBm -25.51 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96726 GHz -38.46 dBm -25.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97725 GHz -33.76 dBm -20.76 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -33.91 dBém -20.91 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.88678 GHz -35.42 dBm -22.,42 db 7.000 GHz 9,000 GHz 1.000 MHz 8.89328 GHz -35.56 dBm -22.56 di
{ 1 J L] ( )it J o

LTE Band 12/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Spec

Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PAR
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- : - i
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-20 dBm -20 dBm
-30 dBm -30 dBm
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I - 40 dBm -
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-60 dBm
-70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -51.34 dBm -38.34 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.50525 MHz -51.31 dBm -38.31 dB
725,000 MHz 1,000 GHz 100.000 kHz 977.60989 MHz -50.43 dBm -37.43 dB 725,000 MHz 1,000 GHz 100.000 kHz 866.62088 MHz -50.76 dBm -37.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88728 GHz -38.25 dBm -25.25 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96376 GHz -38.33 dBm -25.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97975 GHz -33.61 dBm -20.61 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -33.72 dém -20.72 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.54761 GHz -35.54 dBm -22.54 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88578 GHz -35.49 dBm -22.49 dB
— —
o Ax

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE103

Page Number

Report Version

1 A120 of A446
Report Issued Date : Mar. 06, 2020
. Rew.

01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2025-01C

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB

Mode Auto Swesp

Spec

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14.00 dg Mode Auto Swesp

(@1 Avgpwr
PABS Limit ¢heck
! INE_ABS PABS -10 difiEFPURIOUS LINE ARG
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
S "1 —_ e
" 40 dBm - s,
50 dBry [
-60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 659.16042 MHz -51.20 dBm -38.20 dB 30.000 MHz 690.000 MHz 100.000 kHz 658.50075 MHz -51.18 dBm -38.18 dB
725,000 MHz 1,000 GHz 100.000 kHz 863.59890 MHz -50.69 dBm -37.60 dB 725,000 MHz 1,000 GHz 100.000 kHz 874.31319 MHz -50.34 dBm -37.34 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84529 GHz -38.55 dBm -25.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.93377 GHz -38.47 dBm -25.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97675 GHz -33.84 dBm -20.84 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -33.86 dBm -20.86 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89978 GHz -35.40 dBm -22.40 dBb 7.000 GHz 9,000 GHz 1.000 MHz 8.83729 GHz -35.55 dBm -22.55 dB
L ] L] ) A
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Spec

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PAR
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 688.18591 MHz -51.03 dBm -38.03 dB 30.000 MHz 690.000 MHz 100.000 kHz 672.35382 MHz -50.99 dBm -37.99 dB
725,000 MHz 1,000 GHz 100.000 kHz 967.99451 MHz -50.73 dBm -37.73 dB 725,000 MHz 1,000 GHz 100.000 kHz 841.07143 MHz -50.80 dBm -37.80 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85879 GHz -38.63 dBm -25.63 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.86578 GHz -38.58 dBm -25.58 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -33.84 dBm -20.84 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97325 GHz -33.86 dBm -20.86 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.82320 GHz -35.50 dBm -22.59 db 7.000 GHz 9,000 GHz 1.000 MHz 8.89628 GHz -35,54 dBm -22,54 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2025-01C

LTE Band 12/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
PAES Limit ¢heck
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 681.25937 MHz -51.11 dBm -38.11 dB 30.000 MHz 690.000 MHz 100.000 kHz 683.56822 MHz -51,16 dBm -38.16 dB
725,000 MHz 1,000 GHz 100.000 kHz 836.40110 MHz -50.74 dBm -37.74 dB 725,000 MHz 1,000 GHz 100.000 kHz 846.01648 MHz -50.57 dBm -37.57 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.B6778 GHz -38.27 dBm -25.27 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95526 GHz -38.47 dBm -25.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -33.83 dBm -20.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98525 GHz -34.00 dBm -21,00 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.20377 GHz -35.30 dBm -22,39 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.005877 GHz -35,59 dBm -22.59 dB
hid bl
L JL ) i L JL J L
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Highest Channel / 64QAM

Spectrum

Offset 14.00 dB

Ref Level 0.00 dBm
SGL Count 100/100

Mode Auto Sweep
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 663.11844 MHz -51.21 dBm -38.21 dB
725,000 MHz 1,000 GHz 100.000 kHz 905.08242 MHz -50.63 dBm -37.63 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89128 GHz -38.23 dBm -25.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -33.76 dBm -20.76 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89778 GHz -35.41 dBm -22.41 dBb
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2025-01C

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Swesp Ref Level 0,00 dém Offset 1400 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Gheck PABS Limit ¢heck
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-90 dBm -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -51.14 dBm -38.14 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.17541 MHz -51.11 dBm -38.11 dB
725,000 MHz 1,000 GHz 100.000 kHz 992.44505 MHz -50,55 dBm -37.55 dB 725,000 MHz 1,000 GHz 100.000 kHz 847.11538 MHz -50.76 dBm -37.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.B6928 GHz -38.14 dBm -25.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.85479 GHz -38.46 dBm -25.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98625 GHz -33.69 dBm -20.69 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98075 GHz -33,98 dBm -20.98 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.83870 GHz -35.52 dBm -22,52 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.90427 GHz -35,17 dBm -22.17 d&
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Highest Channel / 64QAM

Spectrum

Offset 14.00 dB

Ref Level 0.00 dBm
SGL Count 100/100

Mode Auto Sweep
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 641.34933 MHz -51.16 dBm -38.16 dB
725,000 MHz 1,000 GHz 100.000 kHz 908.92857 MHz -50,57 dBm -37.57 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.80830 GHz -38.38 dBm -25.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -33.79 dBm -20.79 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54311 GHz -35.58 dBm -22,58 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2025-01C

LTE Band 12 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Swesp

Spec

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14.00 dg Mode Auto Swesp
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 651.24438 MHz -51.15 dBm -38.15 dB 30.000 MHz 690.000 MHz 100.000 kHz 680.92954 MHz -51.22 dBm -38.22 dB
725,000 MHz 1,000 GHz 100.000 kHz 882.28022 MHz -50.67 dBm -37.67 dB 725,000 MHz 1,000 GHz 100.000 kHz 892 44505 MHz -50.60 dBm -37.60 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.83879 GHz -38.40 dBm -25.40 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98125 GHz -38.51 dBm -25.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96475 GHz -33.90 dBm -20.90 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -33.85 dBém -20.85 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.88578 GHz -35.57 dBm -22,57 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88578 GHz -35.27 dém -22.27 d&
hid bl
L JL ) i L JL J L
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-70 dB
-80 dB
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 664.76762 MHz -50.97 dBm -37.97 dB
725,000 MHz 1,000 GHz 100.000 kHz 874.86264 MHz -50.58 dBm -37.58 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85229 GHz -38.34 dBm -25.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -33.94 dBm -20.94 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90527 GHz -35.61 dBm -22.61 dB
hid
L JL J [y

L2018

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : 2ABZ2-EE103

Page Number 1 A124 of Ad46
Report Issued Date : Mar. 06, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG9N2025-01C

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Swesp

Spec

Ref Level 0.00 dBém
SGL Count 100/100

Offset 14.00 dg Mode Auto Swesp

L2018 2
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Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -51.16 dBm -38.16 dB 30.000 MHz 690.000 MHz 100.000 kHz 647.94603 MHz -51.18 dBm -38.18 dB
725,000 MHz 1,000 GHz 100.000 kHz 826.51099 MHz -50.69 dBm -37.60 dB 725,000 MHz 1,000 GHz 100.000 kHz 914.42308 MHz -50.57 dBm -37.57 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88075 GHz -38.36 dBm -25.36 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.86678 GHz -38.38 dBm -25.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -33.63 dBm -20.63 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98275 GHz -33.78 dBm -20.78 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.91227 GHz -35.53 dBm -22.53 db 7.000 GHz 9,000 GHz 1.000 MHz 8.87778 GHz -35,55 dBm -22.55 dB
hid bl
L JL ) i L JL J L
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Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
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a2
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-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 678.62069 MHz -50.97 dBm -37.97 dB
725,000 MHz 1,000 GHz 100.000 kHz 895.46703 MHz =-50.60 dBm -37.60 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.8B3779 GHz -38.61 dBm -25.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -33.92 dBm -20.92 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.90127 GHz -35.47 dBm -22.47 dB
hid
L JL J [y
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0047
40 Normal Voltage 0.0002
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0020
-10 Normal Voltage 0.0039 PASS
-20 Normal Voltage 0.0026
-30 Normal Voltage 0.0038
20 Maximum Voltage 0.0068
20 Normal Voltage 0.0000
20 Battery End Point 0.0012
Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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.+ FGON2025-01C

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.39 4.84 4.06 5.74 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM - Limit: 13dB
RB Size 1RB Full RB - - Result
Lowest CH - - - -
Middle CH 4.06 5.74 - - PASS
Highest CH - - - -
Sporton International (Shenzhen) Inc. Page Number 1 A127 of A446
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SPORTON LAB.

FCC RF Test Report Report No. : FGON2025-01C

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB Middle Channel / Full RB

Spectrum i Spectrum i
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Trace 1 [ 20,36 dbm | 24,41 dBm 4.05 da 3.01 08 3.97 4B .06 0B +.09 6B Trace 1 [ 20,18 dem | 26,71 dbm 5.54 d8 3.10 d8 1.84 da 5.74 d8 5.26 0B
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.85 4.89 - - - -
Middle CH - - - - 4.87 4.95 9.89 9.67 - -
Highest CH - - - - 4.93 4.85 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - 4.93 - - -
Middle CH - - 4.82 9.83 - -
Highest CH - - 4.85 - - -
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Report No. : FG9N2025-01C

LTE Band 13

Lowest Channel

/ 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

pectrum 3 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
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T 1 777.062 MHz -10.53 dbm nd8 26.00 dB TL L 777.102 MHz -12.01 dbm nd8 26,00 d8
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

spectrum b pectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 15.29 dBm)| MI[1] 13.18 dBm
782.92900 MHz 783.63800 MHZ]
20 M1 20
) i ) 26.00 dB nds M1 26.00 dB
w0 " e A S B e 4.865000000 MHZ| 0d . L — i ner B e o T, 4.945000000 MHZ|
‘ Q factor i 160.9 ;‘ - Q factor 158.5
d I A P
° 7 T o i T
T {
-1 d = l\' 10 di el \;
\ { 1
z0d . / —— — | 20d / — -
it L P j nJ ) VT AT
0 i LVa® b AL A AYA et N
e ot e N
-40 d -40 de
50 df 50 d
60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 782.929 MHz 15.29 dBm nd@ down 4.B65 MHz M1 7B3.638 MHz 13.18 dBm nd@ down 4,945 MHZ
T 1 778.572 MHz -10.92 dbm nd8 26.00 dB TL L 779.532 MHz -12.70 dbm nd8 26,00 d8
T2 1 784.438 MHz -10.27 dém Q factor 160.9 T2 1 7B4.47B MHz -12.62 dém Q factor 158.5
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Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM
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Spectrum |5 Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
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LTE Band 13

Lowest Channel / 5MHz / 64QAM
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Occupied Bandwidth

Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.50 4.48 - - - -
Middle CH - - - - 4.46 4.49 8.99 9.01 - -
Highest CH - - - - 4.50 4.49 - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - 4.49 - - -
Middle CH - - 4.50 8.95 - -
Highest CH - - 4.49 - - -
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LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Spectrum Spectrum 7
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 779.41 MHz 15.77 dBm ML L TBD. 179 MHz 15.27 dBm
TL 1 777.26224 MHz 10.99 dBm Oce Bw 4.495504456 MHz TL L 777.27223 MHz 7.54 dam Oce Bw 4.475524476 MHz
T2 1 781.75774 MHz 12.08 d8m T2 1 7B1.74775 MHz 9.70 dam
—
L U J wa L JU J
Spectrum Spectrum s
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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™M1[1] 15.20 dBm) 15.06 dBm)
783.10900 MHzZ| 782.22000 MHz
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CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 783.100 MHz 15.20 dBm ML 7B2.22 WHz 15.06 dBm
TL 1 779.78222 MHz .69 dBm Oce Bw 4.455544456 MHz TL L 779.76224 MHz 9.53 dBm Oce Bw 4.485514486 MHz
T2 1 784.23776 MHz 10.24 dam T2 1 78424775 MHZ 9.54 dam
— —
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pectrum Spectrum s
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT

SGL Count 100,100 SGL Count 100/100
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Marker Marker

Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 784.98 MHz 14.72 dBm ML 7B2.362 MHz 13.95 dBm
TL 1 782.25235 MHz 10.14 dBm Occ 8w 4.495504496 MHz TL L 782.26224 MHz 8.95 dam oce Bw 4,485514486 MHZ
T2 1 786.74775 MHz 9.71 dBm T2 1 786.74775 MHz 8.59 dBm
— —
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Spectrum |5 Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 17.6a dBm) 16.20 dBm)
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CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 784.897 MHz 17.63 dam ML 7B4.707 MHZ 16.20 dam
T1 1 777.5245 MHz 10.64 dBm Oce Bw 5.991008951 MHz T1 L 777.5045 MHz 9.42 dBm Oce Bw 9.010969011 MHz
T2 1 786.5158 MHz 11.06 dam T2 1 786.5155 MHz 10.04 dam
JL J e JL 4 -
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LTE Band 13

Lowest Channel / 5MHz / 64QAM

=

Ref Level 30.00 dém

Offset 14.00 d& & RBW 100 kHz

o Att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
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CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 779.72 MHz 13.81 dam
T1 1 777.27223 MHz 8.1 dBm Oce Bw 4,485514456 MHz
T2 1 781.75774 MHz 8.72 dam
g —
~ I 4 -
Spectrum i Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o At odE SWT 18 ps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k M [0 35k Max
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Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 781211 MHz 14,70 dBm ML 7BE.207 MHz 15.94 dam
T1 1 779.75225 MHz 9.09 dBm Oce Bw 4,495504496 MHz T1 L 777.5445 MHz 9.16 dBm Oce Bw 5.951048951 MHz
T2 1 784.24775 MHz E T2 1 786.4955 MHz 9.10 dam
— — —
~ I 4 - JL -

Highest Channel / 5MHz / 64QAM
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Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
ectrum
Ref Level 30.00 dbm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PASS Limit ¢heck PASS
20 dbipe —$PURIOUS | INE ABS pAkS 20 difpe—pRUBLOUS | INE_ABS | DAgS n
10 dBm ” wd H
| ”
10 dBm - “I -10 dem: — J l
-20 dBm JI - -20 dém Jl \
SPURIOUS_LINE_ABS J \ SPURIOUS_LINE_ABS T
\
-40 dBm T Y -40 dBr /\ / \
-50 dBm - \‘- A -50 dem
R I — U-‘
-60 dBm r_ [ -60d J_
- = — — H —— O S—
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774,99401 MHz -62.67 dém -27.67 d& 763.000 MHz 775.000 MHz 6,250 kHz 763.73726 MHz -62,67 dem -27.67 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.80964 MHz -52.20 dBm -39.20 di 775.000 MHz 775.900 MHz 100.000 kHz 77544910 MHz -52.40 dBm -39.40 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.91164 MHz -56.77 dBm -43.77 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,91334 MHz -57.58 dBm -44.58 dB
776.000 MHz 788,000 MHz 100.000 kHz 77737263 MHz 20.39 dBm -9.61 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.68731 MHz 20.28 dém -9.72 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.01863 MHz -57.38 dBm ~44.38 dB 788.000 MHz 788.100 MHz 30,000 kHz 788,01344 MHz -55.08 dBm -42.09 dB
788.100 MHz 793.000 MH2 100.000 kHz 788,11224 MHz -52.85 dam -39.85 di 788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -51.24 dBm -38.24 dB
793.000 MHz 806,000 MHz 6,250 kHz 793.94156 MHz -62.68 dBm -27.68 dB 793.000 MHz 806.000 MHz 6,250 kHz 798,74675 MHz -62,17 dBm -27.17 dB
T ~ y
Il - ( ) ) -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

rum Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PAES Limit heck PARS
20 dbire—$BURIOUS | INE ARS BAKS 20 dbipe—$RURIONS | INE ABS D
10 dBm 10 dBm
o 0 dBm ‘
-10 deém ll ‘l -10 dBm —
-20 dém J | -20 dBm T L
SRURIGUS_LINE_ABS /{ | SPURIGUS_LINE_aBS_ /,.." r"&\
-40 dBm m"—r ~40 dBm /j
50 deém r I N -50 dBm r'
, o,
60 dem—1— v N 60 dem =
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | aLimit | Rangelow | Rangeup | RBW | Freguency | _powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 774,85015 MHz -62.58 dem -27.68 db 763.000 MHz 775.000 MHz 5.250 kHz 772,02008 MHz ~62.52 dbm 27.50 0B
775.000 MHz 775.900 MHz 100.000 kHz 77588157 MHz -47.41 dém ~34.41 d8 775.000 MHz 775.900 MHz 100.000 kHz 77587707 MHz -51.88 dBm -38.88 dB
775,900 MHz 776.000 Mz 30.000 kHz 77598047 MHz =50,11 dBm —37.11d8 775,900 MHz 776.000 MHz 30.000 kHz 775.96339 MHz -56.35 dBm -43.35 db
776.000 MHz 788.000 MHz 100.000 kHz 781,44655 MHz 6.18 dBm -23.82 dB 776.000 MHz 788.000 MHz 100.000 kHz 784.73327 MHz 5.82 dém -24.18 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,02082 MHz -49.76 dém -36.76 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00435 MHz -34.21 dBm -21.21 dB
788.100 MHz 793,000 MHz 100,000 kHz 788,52343 MHz -44,75 dBm -31.75 dB 785,100 MH= 783,000 MH2 100.000 kHz 78810734 MHz 30,41 dBm 1741 dB
793.000 MHz 806,000 MHz 6.250 kHz 793,98052 MHz -62.11 dBm -27.11 dB 753.000 MHz 806.000 MH2 6.250 kHz 705 43508 MHz 56 54 dBm 51.54
e —
) J ] ™
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